

Laboratory approved by the Ministry for the Interior

JO of February 10, 2007

OFFICIAL REPORT OF CLASSIFICATION OF FIRE PERFORMANCE

Of A MATERIAL ENVISAGED IN ARTICLE 5

DECREE OF November 21, 2002

CANCEL AND REPLACE : CM - 13 - P - 015/

N° CM - 13 - P - 015/1

et 1 annexe de 4 pages

Page 1

Valid 5 years as from jeudi 28 février 2013

Material presents by : **GABRIEL A/S**

Hjulmagervej 55

9000 AALBORG

Trade mark: **TWIST/ TWIST MELANGE**

Summary description

Kind of textile woven

Composition 100% Trevira CS

Mass per unit area 200 g/m²

Color light grey

Nature of the test : Electrical burner test
Flame persistence flame
Dripping test

Classification : **M1**

Observations : /

Durability of the classification (Article 5 de l'annexe 2) **Not limited**

Usual term Inside (safe from bad weather)

Cleaning conditions Recommendation of Customer

Taking into account the criteria resulting from the tests annexed described in the test report N° 367130126

This official report attests only characteristics of the sample submitted for testing and does not prejudice similar characteristics of products. It thus does not constitute a certification of products within the meaning of the L.115-27 article of the code of the consumption and the law of June 3rd, 1994.

NOTE: The integral reproductions and by photocopy of this official report of classification are only authorized or the official report unit of classification and report of annexed test.

"Valid for any application for which the product is not subjected to mark CE

"Not legally acceptable for any use under the pretence of the article AM 18 (Decree of March 6th, 2006)"

Technicienne d'essais
du Laboratoire Feu

Paris, le mardi 12 mars 2013

Adjointe au Responsable des Laboratoires

Essais et Mesures
du Pôle Ameublement



Clotilde ETIEMVRE

Only the french version remains valide



Nathalie SERRANT